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Katalog czesci / Spare parts list

KOSIARKA BIJAKOWA TYLNO-CZOLOWA /
REAR OR FRONT MOUNTED FLAIL MOWER

GRINO 200 - 2,00 m / 6'7" (0921)

Nr seryjny / Serial no. K0921PLEN00O

2023.01.11
Wersja / Edition: 0
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Tab. 1

.10921.00.00.000
// SaMASZ | Giino 200
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0921.00.00.000

//SBMA52® Grino 200

Tab. 1

Lp. Numer czgsci Nazwa czesci Description HOSI(? Uwagi
Item Part No. Quantity Notes
1 0920.04.00.000 Naped 1000 Drive 1000 rpm. 1 Opcja / Option
2 0920.05.00.000 Naped 540 Drive 540 rpm. 1
3 0920.06.00.000 Napinacz Belt tensioner 1
4 0920.07.00.000 Zawieszenie Suspension unit 1
5 0920.09.00.000 Naped 750 Drive 750 rpm. 1 Opcja / Option
6 0921.01.00.000 Zespot nosny Suspension assembly 1
7 0921.02.00.000 Zespot tnacy Flail shaft assembly 1
8 0921.03.00.000 Zespot kopiujacy Ground following assembly 1
9 0921.04.00.000 Ostona faricuchowa Chain guard 1 Opcja / Option
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0920.04.00.000
Naped 1000
Drive 1000 rpm.

Tab. 2
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0920.04.00.000

//SBMA52® Naped 1000

Drive 1000 rpm.

Tab. 2

Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes
1 0920.04.01.000 Obudowa watka Spline shaft housing 1
2 0920.04.02.000 Watek napedowy Spline shaft 1
3 0920.04.03.000 Pasy B - 1450 V-belts B - 1450 (1000rpm) 1
4 MHOL-180-000 Koto pasowe pod tuleje Tapera SPB 180-4 Taper belt wheel SPB 180-4 1
5 MHOL-212-004 Koto pasowe pod tuleje Tapera SPB 212-4 Taper belt wheel SPB 212-4 1
6 MII0-130-000 Opaska zaciskowa 130-150 Clamp band 130-150 1
7 MIIT-040-000 Tuleja Tapera 3020 / 40 kpl. Taper bush 3020 / 40 complete 1
8 MIIT-040-001 Tuleja TB 2517 / 40 kpl. Taper bush 2517 / 40 set 1
9 MIIU-411-000 Uchwyt mocowania ostony 395011411R PTO guard holder 395011411R 1
10 MIPS-100-003 Przektadnia katowa 100-02.111.L1S Gearbox 100-02.111.L1S 1
11 MIT0-000-012 Ostona watka przektadni BP S 240000079 PTO stub cover 1
12 MIWB-086-011 Wat B&P - 7G7N086CE007007 PTO shaft B&P 7G7N086CE007007 1
13 MZLZ-008-004 tozysko 6308 2RS Bearing 6308 2RS 1
14 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. (DIN 985) Nut M12 cl. 8 z. self-lock. (DIN 985) 4
15 MZPP-008-002 Podktadka @ 8 oc. (DIN 125) Washer @8 z. (DIN 125) 8
16 MZPP-012-002 Podktadka @12 oc. (DIN 125) Washer 312 z. (DIN 125) 4
17 MZPP-014-001 Podktadka @14 oc. (DIN 125) Washer @14 z. (DIN 125) 4
18 MZPS-008-001 Podktadka sprez. 38,2 oc. (DIN 127) Spring washer @8,2 z. (DIN 127) 8
19 MZPS-010-003 Podktadka sprez. 10,2 oc. (DIN 127) Spring washer #10.2 z. (DIN 127) 4
20 MZPS-014-002 Podkfadka sprez. 14,2 oc. (DIN 127) Spring washer #14.2 z. (DIN 127) 4
21 MZSE-040-001 Pierscien osad. Z 40 Snap ring Z 40 1
22 MZSE-090-001 Pierscien osad. W 90 Snap ring W 90 1
23 MZSZ-008-001 Sruba M 8x 20 kI. 8.8 oc. (DIN 933) Bolt M 8x 20 cl. 8.8 z. (DIN 933) 8
24 MZSZ-010-001 Sruba M10x 25 kl. 8.8 oc. (DIN 933) Bolt M10x 25 cl. 8.8 z. (DIN 933) 4
25 MZSZ-012-003 Sruba M12x 35 kl. 8.8 oc. (DIN 933) Bolt M12x 35 cl. 8.8 z. (DIN 933) 4
26 MZSZ-014-005 Sruba M14x 35 kl. 8.8 oc. (DIN 933) Bolt M14x 35 cl. 8.8 z. (DIN 933) 4
27 MZWP-012-050 Wpust A 12x 8x 50 Key A 12x 8x 50 1
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0920.05.00.000
Naped 540
Drive 540 rpm.
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0920.05.00.000

Z SaMASZ'| Naped 540

Drive 540 rpm.

Tab. 3

Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes
1 0920.04.01.000 Obudowa watka Spline shaft housing 1
2 0920.04.02.000 Watek napedowy Spline shaft 1
3 0920.05.01.000 Pasy B - 1600 V-belts B - 1600 (540rpm) 1
4 MHOL-180-000 Koto pasowe pod tuleje Tapera SPB 180-4 Taper belt wheel SPB 180-4 1
5 MHOL-300-000 Koto pasowe pod tuleje Tapera SPB 300-4 Taper belt wheel SPB 300-4 1
6 MII0-130-000 Opaska zaciskowa 130-150 Clamp band 130-150 1
7 MIIT-040-000 Tuleja Tapera 3020 / 40 kpl. Taper bush 3020 / 40 complete 1
8 MIIT-040-001 Tuleja TB 2517 / 40 kpl. Taper bush 2517 / 40 set 1
9 MIIU-411-000 Uchwyt mocowania ostony 395011411R PTO guard holder 395011411R 1
10 MIPS-100-003 Przektadnia katowa 100-02.111.L1S Gearbox 100-02.111.L1S 1
11 MIT0-000-012 Ostona watka przektadni BP S 240000079 PTO stub cover 1
12 MIWB-086-011 Wat B&P - 7G7N086CE007007 PTO shaft B&P 7G7N086CE007007 1
13 MZLZ-008-004 tozysko 6308 2RS Bearing 6308 2RS 1
14 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. (DIN 985) Nut M12 cl. 8 z. self-lock. (DIN 985) 4
15 MZPP-008-002 Podktadka @ 8 oc. (DIN 125) Washer @8 z. (DIN 125) 8
16 MZPP-012-002 Podktadka @12 oc. (DIN 125) Washer 312 z. (DIN 125) 4
17 MZPP-014-001 Podktadka @14 oc. (DIN 125) Washer @14 z. (DIN 125) 4
18 MZPS-008-001 Podktadka sprez. 38,2 oc. (DIN 127) Spring washer @8,2 z. (DIN 127) 8
19 MZPS-010-003 Podktadka sprez. 10,2 oc. (DIN 127) Spring washer #10.2 z. (DIN 127) 4
20 MZPS-014-002 Podkfadka sprez. 14,2 oc. (DIN 127) Spring washer #14.2 z. (DIN 127) 4
21 MZSE-040-001 Pierscien osad. Z 40 Snap ring Z 40 1
22 MZSE-090-001 Pierscien osad. W 90 Snap ring W 90 1
23 MZSZ-008-001 Sruba M 8x 20 kI. 8.8 oc. (DIN 933) Bolt M 8x 20 cl. 8.8 z. (DIN 933) 8
24 MZSZ-010-001 Sruba M10x 25 kl. 8.8 oc. (DIN 933) Bolt M10x 25 cl. 8.8 z. (DIN 933) 4
25 MZSZ-012-003 Sruba M12x 35 kl. 8.8 oc. (DIN 933) Bolt M12x 35 cl. 8.8 z. (DIN 933) 4
26 MZSZ-014-005 Sruba M14x 35 kl. 8.8 oc. (DIN 933) Bolt M14x 35 cl. 8.8 z. (DIN 933) 4
27 MZWP-012-050 Wpust A 12x 8x 50 Key A 12x 8x 50 1
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0920.06.00.000
Napinacz
Belt tensioner

Tab. 4
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0920.06.00.000

//SBMA52® Napinacz

Tab. 4

Belt tensioner

L.p. Numer czesci - - llosé Uwagi
Iter:n Part N(E Nazwa czesci Description Quantity Notegs

1 0342.05.36.002 Siodetko sprezyny Spring mount 2

2 0920.06.01.000 DZwignia Lever 1

3 0920.06.02.000 Rolka Roller 1

4 0920.06.03.000 Ciegno Tension rod 1

5 MISP-005-065 Sprezyna @5 Spring @5 1

6 MZIS-000-003 Smarowniczka M6x1 Straight grease nipple M6x1 (DIN 71412A) 1

7 MZLZ-006-008 it 0zysko 6006 2RS Bearing 6006 2RS 2

8 MZNZ-012-002 Nakretka M12 kl. 8 oc. (DIN 934) Nut M12 cl. 8 z. (DIN 934) 2

9 MZPP-024-001 Podktadka 324 oc. (DIN 125) Washer 324 z. (DIN 125) 1

10 MZSE-030-001 Pierscien osad. Z 30 Circlip Z 30 1

11 MZZK-005-006 Kotek sprez. @5x 36 nierdz. (DIN 1481) Spring pin @5x 36 ss. (DIN 1481) 1
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0920.07.00.000
Zawieszenie
Suspension unit

Tab. 5
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0920.07.00.000

// SaMASZ | 7avieszenie

Suspension unit

Tab. 5

11

Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes
1 0080.25.00.065 Sworzer #25 (S0.25.00.065) Pin 325 (S0.25.00.065) 1
2 00S0.25.30.105 Sworzen @25/30 (80.25.30.105) Pin #25/30 (S0.25.30.105) 2
3 0920.07.01.000 Zaczep Suspension frame 1
4 0920.07.02.000 Kapsel Plug 4
5 0920.07.03.000 tacznik Link 1
6 0920.07.05.000 Prowadnica Guide tube 2
7 0920.07.06.000 Tuleja Bushing 4
8 0920.07.07.000 Sworzen kat. |i Il Lower link pin cat. I/Il 2
9 0920.07.08.000 Sworzen gorny kat. |, Il Top link pin 1
10 MIGZ-007-001 Zawieszka gumowa (0225.01.20.000) Rubber key chain 3
11 MIHB-015-002 Obejma rury 15/18 Podw. Blaszka Gérna Double clamp 15/18 - upper 1
12 MIHC-920-070 Sitownik 50x28x500 (0920.07.04.000) Cylinder 50x28x500 (0920.07.04.000) 1
13 MIHO-018-003 Obejma rury 18 Podw. Plast. RBPR-218 Double clamp 18 - down 1
14 MIHP-250-003 Przewéd M16x1,5 L= 2500 A-A Hydraulic hose M16x1,5 L= 2500 A-A 1
15 MIHP-310-001 Przewdd M16x1,5 L= 3000 A-A Hydraulic hose M16x1,5 L= 3000 A-A 1
16 MIHW-001-005 Wtyczka EURO M16x1.5 Plug EURO M14x1.5 2
17 MIIP-018-001 Przelotka 18x6 Guide 18x6 2
18 MISK-000-001 Kotko sprezyste zawieszki Rubber key chain ring 6
19 MISP-003-001 Zawleczka sprezysta @4 Cotter pin @4 1
20 MIT0-000-007 Ostona na wtyk EURO HP10 czerwona EURO plug cap - red 2
21 MITW-027-000 Waz spiralny 27-32 - 2,0 m Hydraulic hose shell 27-32 - 2,0 m 1
22 MITZ-040-00 Zaslepka plastik @40x1 - 111067 Plastic plug @40x1-111067 4
23 MZIP-000-008 Pierscien zabez. @95 (tozysko 6307N 380) Ring 395 4
24 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. (DIN 985) Nut M10 cl. 8 z. self-lock. (DIN 985) 8
25 MZNS-020-002 Nakretka M20x1.5 kl. 8 oc. samozab. Nut M20x1.5 cl. 8 z. self-lock. (DIN 985) 1
26 MZPP-010-001 Podkfadka @10 oc. (DIN 125) Washer @10 z. (DIN 125) 8
27 MZPP-021-000 Podktadka kulista @21 (DIN 6319C) Dome washer @21 (DIN 6319C) 2
28 MZPP-022-001 Podkiadka @22 oc. (DIN 125) Washer 322 z. (DIN 125) 2
29 MZPP-024-001 Podkfadka @24 oc. (DIN 125) Washer 324 z. (DIN 125) 4
30 MZPP-027-000 Podktadka @28 oc. (DIN 125) Washer 328 z. (DIN 125) 1
31 MZSP-010-004 Sruba M10x 30 kI. 8.8 oc. PODS. (DIN 603) Bolt M10x 30 cl. 8.8 z. Sq. neck (DIN 603) 8
32 MZSZ-008-006 Sruba M 8x 35 kl. 8.8 oc. (DIN 933) Bolt M 8x 35 cl. 8.8 z. (DIN 933) 1
33 MZZK-005-006 Kotek sprez. @5x 36 nierdz. (DIN 1481) Spring pin @5x 36 ss. (DIN 1481) 2
34 MZZP-000-001 Zawleczka - Przetyczka A 11x45 Lynch pin A 11x45 4
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0920.09.00.000
Naped 750
Drive 750 rpm.

Tab. 6
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0920.09.00.000

Z SaMASZ'| Naped 750

Drive 750 rpm.

Tab. 6

13

Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes
1 0920.04.01.000 Obudowa watka Spline shaft housing 1
2 0920.04.02.000 Watek napedowy Spline shaft 1
3 0920.09.01.000 Pasy B - 1450 V-belts B - 1450 (750rpm) 1
4 MHOL-180-000 Koto pasowe pod tuleje Tapera SPB 180-4 Taper belt wheel SPB 180-4 1
5 MHOL-212-004 Koto pasowe pod tuleje Tapera SPB 212-4 Taper belt wheel SPB 212-4 1
6 MII0-130-000 Opaska zaciskowa 130-150 Clamp band 130-150 1
7 MIIT-040-000 Tuleja Tapera 3020 / 40 kpl. Taper bush 3020 / 40 complete 1
8 MIIT-040-001 Tuleja TB 2517 / 40 kpl. Taper bush 2517 / 40 set 1
9 MIIU-411-000 Uchwyt mocowania ostony 395011411R PTO guard holder 395011411R 1
10 MIPS-100-003 Przektadnia katowa 100-02.111.L1S Gearbox 100-02.111.L1S 1
11 MIT0-000-012 Ostona watka przektadni BP S 240000079 PTO stub cover 1
12 MIWB-086-011 Wat B&P - 7G7N086CE007007 PTO shaft B&P 7G7N086CE007007 1
13 MZLZ-008-004 tozysko 6308 2RS Bearing 6308 2RS 1
14 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. (DIN 985) Nut M12 cl. 8 z. self-lock. (DIN 985) 4
15 MZPP-008-002 Podktadka @ 8 oc. (DIN 125) Washer @8 z. (DIN 125) 8
16 MZPP-012-002 Podktadka @12 oc. (DIN 125) Washer 312 z. (DIN 125) 4
17 MZPP-014-001 Podktadka @14 oc. (DIN 125) Washer @14 z. (DIN 125) 4
18 MZPS-008-001 Podktadka sprez. 38,2 oc. (DIN 127) Spring washer @8,2 z. (DIN 127) 8
19 MZPS-010-003 Podktadka sprez. 10,2 oc. (DIN 127) Spring washer #10.2 z. (DIN 127) 4
20 MZPS-014-002 Podkfadka sprez. 14,2 oc. (DIN 127) Spring washer #14.2 z. (DIN 127) 4
21 MZSE-040-001 Pierscien osad. Z 40 Snap ring Z 40 1
22 MZSE-090-001 Pierscien osad. W 90 Snap ring W 90 1
23 MZSZ-008-001 Sruba M 8x 20 kI. 8.8 oc. (DIN 933) Bolt M 8x 20 cl. 8.8 z. (DIN 933) 8
24 MZSZ-010-001 Sruba M10x 25 kl. 8.8 oc. (DIN 933) Bolt M10x 25 cl. 8.8 z. (DIN 933) 4
25 MZSZ-012-003 Sruba M12x 35 kl. 8.8 oc. (DIN 933) Bolt M12x 35 cl. 8.8 z. (DIN 933) 4
26 MZSZ-014-005 Sruba M14x 35 kl. 8.8 oc. (DIN 933) Bolt M14x 35 cl. 8.8 z. (DIN 933) 4
27 MZWP-012-050 Wpust A 12x 8x 50 Key A 12x 8x 50 1
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0921.01.00.000
Zespot nosny
Suspension assembly

14
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0921.01.00.000
Zespot nosny
Suspension assembly

Tab. 7

15

Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes
1 0240.01.25.000 Pokrywka Masking plate 1
2 0920.01.03.000 Ostona przektadni Drive guard 1
3 0920.01.04.000 Klapka Flap 22
4 0920.01.10.000 0dbdj Damper 1
5 0920.01.11.000 Zaslepka Plug 1
6 0920.01.12.000 Rurka smarna Lubrication tube 1
7 0920.01.13.000 Krawedziowka Seal 1
8 0920.01.15.000 Ptoza prawa Skid - right 1
9 0920.01.16.000 Ploza lewa Skid - left 1
10 0921.01.01.000 Korpus Main body 1
11 0921.01.02.000 Przeciwnéz Counter knife 4
12 0921.01.03.000 Ostona gumowa Rubber 1
13 0921.01.04.000 Listwa ostony Plate 1
14 0921.01.05.000 Dystans przystony Spacer 2
15 0921.01.06.000 Pret przystony Rod 1
16 MIEK-100-000 0dblask okragty czerwony przykrecany Red reflection - round 1
17 MIHZ-006-001 Ztaczka prosta M 6x1K Straight connector M 6x1K 1
18 MIHZ-006-002 Ztaczka grodziowa z gniazdem M6x1 Bulkhead straight connector M6x1 1
19 MZIN-000-004 Nit zrywany @5x 10 (DIN 7337) Rivet @5 (DIN 7337) 2
20 MZ1S-000-003 Smarowniczka M6x1 Straight grease nipple M6x1 (DIN 71412A) 2
21 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. (DIN 985) Nut M10 cl. 8 z. self-lock. (DIN 985) 16
22 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. (DIN 985) Nut M12 cl. 8 z. self-lock. (DIN 985) 11
23 MZPP-008-002 Podkfadka @ 8 oc. (DIN 125) Washer @8 z. (DIN 125) 11
24 MZPP-008-003 Podktadka pow. @8x28 oc. (DIN 9021) Fender washer 38x28 z. (DIN 9021) 5
25 MZPP-010-001 Podktadka @10 oc. (DIN 125) Washer @10 z. (DIN 125) 16
26 MZPP-012-002 Podkfadka @12 oc. (DIN 125) Washer @12 z. (DIN 125) 11
27 MZPP-018-001 Podktadka @18 oc. (DIN 125) Washer 318 z. (DIN 125) 2
28 MZPS-008-001 Podkfadka sprez. #8,2 oc. (DIN 127) Spring washer 38,2 z. (DIN 127) 5
29 MZSP-010-004 Sruba M10x 30 kI. 8.8 oc. PODS. (DIN 603) Bolt M10x 30 cl. 8.8 z. Sq. neck (DIN 603) 16
30 MZSP-012-001 Sruba M12x 30 k. 8.8 oc. PODS. (DIN 603) Bolt M12x 30 cl. 8.8 z. Sqg. neck (DIN 603) 4
31 MZSP-012-035 Sruba M12x 35 kl. 8.8 oc. PODS. (DIN 603) Bolt M12x 35 cl. 8.8 z. Sq. neck (DIN 603) 7
32 MZSZ-006-001 Sruba M 6x 12 kI. 8.8 oc. (DIN 933) Bolt M 6x 12 cl. 8.8 z. (DIN 933) 1
33 MZSZ-008-001 Sruba M 8x 20 kl. 8.8 oc. (DIN 933) Bolt M 8x 20 cl. 8.8 z. (DIN 933) 5
34 MZSZ-008-009 Sruba M 8x 25 kI. 8.8 oc. (DIN 933) Bolt M 8x 25 cl. 8.8 z. (DIN 993) 11
35 MZZK-004-004 Kotek sprez. @4x 26 nierdz. (DIN 1481) Spring pin @4x 26 ss. (DIN 1481) 2
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0921.02.00.000
Zespot tngey
Flail shaft assembly
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0921.02.00.000
Zespot tnacy
Flail shaft assembly

Tab. 8
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Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes

1 0920.02.02.000 Obudowa prawa Housing - right 1

2 0920.02.03.000 Obudowa lewa Housing - left 1

3 0920.02.04.000 Pierscien Distance bush 1

4 0920.02.05.000 Dekiel prawy Cover - right 1

5 0920.02.06.000 Dekiel lewy Cover - left 1

6 0920.02.07.000 Podkadka zabezpieczajaca Securing plate 4

7 0921.02.01.000 Wat bijakowy 200 Flail shaft 1

8 MINB-000-064 N6z bijakowy 18063-RM-64 - (TYP V) Flail knife 18063-RM-64 30

9 MZLZ-022-209 t 0zysko 22209 CW33 Bearing 22209 CW33 2

10 MZNS-016-005 Nakretka M16 kl. 8 oc. samozab. (DIN 985) Nut M16 cl. 8 z. self-lock. (DIN 985) 38

11 MZSE-045-001 Pierscien osad. Z 45 Circlip Z 45 1

12 MZSE-085-001 Pierscien osad. W 85 Circlip W 85 6

13 MZSP-016-040 Sruba M16x 40 kl. 8.8 oc. PODS. (DIN 603) Bolt M16x 40 cl. 8.8 z. Sg. neck (DIN 603) 8

14 MZSZ-016-015 Sruba M16x 90 k. 10.9 oc. PODS. (DIN 603) Bolt M16x 90 cl. 10.9 z. Sq. neck (DIN 603) 30

15 MZUS-055-085 Simmering A - 55x 85x10 Simmering A - 55x 85x10 1

16 MZUT-045-000 Simmering A - 45x 85x10 Simmering A - 45x 85x10 2

17 MZWP-012-063 Wpust A 12x 8x 63 Key A 12x 8x 63 1
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0921.03.00.000
Zespot kopiujacy
Ground following assembly

Tab. 9
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0921.03.00.000
Zespot kopiujacy

Ground following assembly

Tab. 9

19

Lp. Numer czgsci Nazwa czesci Description HOSI(? Uwagi
Item Part No. Quantity Notes
1 0920.03.02.000 Wahacz Ground shaft rocker 2
2 0920.03.04.000 Piasta rolki Ground shaft side hub 2
3 0921.03.01.000 Wat kopiujacy Ground shaft 1
4 MZIS-000-001 Smarowniczka M 8x1 Straight grease nipple M 8x1 (DIN 71412 A) 2
5 MZLZ-022-207 t ozysko 22207 CW33 Bearing 22207 CW33 2
6 MZNS-014-004 Nakretka M14 kl. 8 oc. samozab. (DIN 985) Nut M14 cl. 8 z. self-lock. (DIN 985) 4
7 MZPS-014-002 Podktadka sprez. 14,2 oc. (DIN 127) Spring washer #14.2 z. (DIN 127) 4
8 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 2
9 MZSI-010-008 Sruba M10x 25 kl. 8.8 oc. IMB. WALC. (DIN 912) [Bolt M10x 25 cl. 8.8 z. Allen socket (DIN 912) 8
10 MZSS-014-040 Sruba M14x 40 kl. 8.8 oc. PODS. (DIN 603) Bolt M14x 40 cl. 8.8 z. Sq. neck (DIN 603) 4
11 MZUS-040-056 Simmering A - 40x 52x 7 Simmering A - 40x 52x 7 2
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Tab. 10

0921.04.00.000
Chain guard

SaMASZ’ | 0stona taricuchowa

7
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0921.04.00.000

//SBMA52® Ostona taricuchowa

Tab. 10

21

Chain guard

L.p. Numer czescei - - llosé Uwagi
Iter:n Part N(E Nazwa czesci Description Quantity Notegs

1 0920.08.02.000 Dystans ostony Spacer 2

2 0921.04.01.000 Pret ostony Chain rod 1

3 0926.02.34.000 Tuleja dystansowa Il Spacer || 48

4 0926.02.35.000 tarcuch Chain 52

5 MZPP-012-001 Podktadka pow @12 (34) oc. (DIN 9021) Fender washer @12 (34) z. (DIN 9021) 10

6 MZZK-004-001 Kotek sprez. @4x 20 nierdz. (DIN 1481) Spring pin @4x 20 ss. (DIN 1481) 2
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LISTA RICAMBI

| codice | 7G7N086CE007007TA |
Rif. Codice Q.ta Descrizione SAP
1 |5070H0355 2 |FORC.S7 1 3/8Z6 PULS. INC.-GHISA-
2 |4120H0012R30 2 |CROC.COMPL.S7 INGR.CUSC.2 LAB.CONF.30PZ
5 |204066851 1 |FORC.6 T.CARD.EST.E* 606R
8 |341042000R10 1 | SPINA ELASTICA 10X75 DIN1481
12 |225210695R 1 |T.C.E.225210695R
13 |225160695R 1 |T.C.1.12509 L=695
16 |341043000R10 1 | SPINA ELASTICA 10X65 DIN1481
17 |204066852 1 |FORC.6 T.CARD.INT.D*  607R
25 [219051001R 1 |FASCIA GLOBAL PER G5-7-8
26 |255071002R02 1 |GHIERA ESTERNA GLOBAL G7-8
28 [310001431R30 6 |VITE AUT.TMTL TC 4,8X22 ZINCATA
29 |5TNN1G7086FR 1 |IMB. T.P.E. PER ALB. G7 *086* FX
30 |5MNN1G7086FR 1 |IMB. T.P.I. PER ALB. G7 *086* FX
31 |219071202R 1 |FASCIA MEDIA BOCCA LARGA GLOBAL G7-8
32 |255071001R02 1 |GHIERA INTERNA GLOBAL G7-8
40 |252000050R02 2 |CATENA COMPLETA DI ATTACCHI MOSCH.L=60
48 (399143000 1 |ETICH.*USA*X T.CARD.EST.*DANGER*
49 |399CEE051 1 |ETIC.ATTENZ.NORM.CEE MINI 125X70
50 |399CEEGO1 1 |LIBRETTO ISTRUZIONI NOR.CEE SERIE GLOBAL
51 |403000001R10 2 |PULSANTE
93 |7G7NO86FX007EST 1 |MEZZA TRASMISSIONE EST. PROTETTA
94 |7G7NO86FX007IST 1 |MEZZA TRASMISSIONE INT. PROTETTA
97 |5CG7086FXST 1 |PROTEZIONE COMPLETA

Fine
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Transmission

Samasz

BestelL-Nr. Zeichnungs-Nr. Datun Seite  von
W2400-5T25Z5H-860 i, 611328 Dol 611328 Dt 22-06-03 e 1 of 1
Kundenzeichnungs-Nr. Maschinenart Type
Customer (*‘Obling No. MIwB_085_01 -I Machine FL H L M Tgpe G H
Réf. du plan client Machine ai ower Type rino

l_—
Walterscheid Samasz
Pos.-Nr.. | BesteLL-Nr.| Zeichnungs-Nr.| BesteLL-Nr. Stickzahl | Technische
Item Part No. |Drawing No. |Part No. Quantity | Technical data
Repare |RéFérence [RéF. du Plan |RéFérence Quantité |Données techniques Benennung Description Désignation
1 [ 611328 | 611328 MIWB-086-011 1| W2400-5T25Z5N-860 Gelenkwelle mit Schutz PTO drive shaft with guard Transmission avec protecteur
2 1 [ WH2400-ST255N-785 Innere Gelenkwellenhalfte mit Inner PTO0 drive shaft half with Demi-transmission intérieure avec
- GuBerer Schutzhdlfte outer guard half demi-protecteur extérieur
3 1 [ WH2400-ST255N-765 AuBere GelenkwellenhalFte mit Outer PTO drive shaft half with Demi-transmission extérieure avec
- innerer Schutzhdlfte inner guard half demi-protecteur intérieur
4 | 113802 1| STH2SSH-A1000-8525137  [AuBere Schutzhdlfte Outer guard half Demi-protecteur extérieur
- SC-Rohr 355 mm kirzen Shorten SC tube by 355 mm Raccourcir tube SC de 355 nm
- SC-Trichter 1 Rippe(n) kirzen Shorten SC cone by 1 rib(s) Raccourcir cone SC de 1 onde(s)
S | 11398 1| STH255W-J1000-8526518 Innere Schutzhdlfte Inner guard half Demi-protecteur intérieur
- SC-Rohr 360 mm krzen Shorten SC tube by 360 mm Raccourcir tube SC de 360 nm
11 | 133836 | 35.83.30 2 [ ASGE2400-1 3/8”(6) ASGE-Gabel komplett ASGE-yoke complete Machoire ASGE compldte
12 | 135048 |agraset 172 2 ASE-VerschluB komplett; GroBe B ASE-Lock complete; size B Verrouillage ASE complet; type B
21 | 122078 | 35.00.131 2 [ 2400 "P” Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
22 | 153207 | 63.11.04 2 Schlag-Schmi ernippel Drive-in type Lubrication fitting Graisseur & frapper
23 | 356905 | 35.13.100 1| R62400-54 Rillengabel Inboard yoke Méachoire & gorge
24 | 020617 2 | 1508752-10x80 Spannsti ft Spring-type straight pin Goupille élastique
25 | 134941 | 75.43.104 1 [ S4LH-1000 Profilrohr; gehartet Profile tube; hardened Tube profilg; traité
- Rohr 265 mm_kirzen Shorten tube by 265 nm Raccourcir tube de 265 nm
26 | 017660 | 75.45.00 1 [S5-1000 Profilrohr Profile tube Tube profilé
- Rohr 285 mm_kirzen Shorten tube by 285 nm Raccourcir tube de 285 nm
27 | 356906 | 35.14.100 1| R62400-55 Rillengabel Inboard yoke Machoire & gorge
S1 | 087276 | 82.83.04 2 6Gleitring Bearing ring Bague de glissement
52 127137 | 85.25.136 1 | n=RP1 Schutztrichter; n= Rippenanzahl Guard cone; n= Number of ribs Cane protecteur; n= Nombre d’ondes
- SC-Trichter 1 Rippe(n) kirzen Shorten SC cone by 1 rib(s) Raccourcir cone SC de 1 onde(s)
53 | 365305 4 |3,5x3,5 Schraube Serew Vis
54 | 359474 | 82.85.03 2 Stitzring Reinforcing collar Bague de renfort
S5 | 158845 | 82.83.115 1 |S025Z (gran) Gleitring Bearing ring Bague de glissement
S6 | 602643 | 85.26.518 1 Schutztrichter Guard cone Céne protecteur
30 | 118745 [agraset 207 1 Bedienungsanleitung mit Instruction manual with Notice d’emploi avec

Aufkleber-Set;

set of decals;

jeu d’étiquettes; 8tiquette

GEFAHRENHINWEIS- und DANGER-AufkLleber

WARNING decal and DANGER decal

d’avertissenent et étiquette DANGER

Lage-Nr.
Le-No.
f.de clossement
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CAD-Ersatzteilliste-A3EL

Plot erzeugt von bruno.schmitt am FRI JUN 10 2022 um 12:37:37
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Item Part Description QITY
32 900-31172 103-03. HI. LIZ Label 1
31 907-20051 M8X16 External hexagon bolt 8
30 909-20636 73X84.5X1 Adjusting washer 2
29 907-60285 M14 inner thread plastic hle plug 8
28 907-60262 M10 inner thread plastic hle plug 12
27 909-10015 35.2X45X2.5 Flat washer 1
26 909-10105 35.2 X 45X1 Adjusting washer 1
25 90410102 35.2X45X0.5 Adjusting washer 2
24 909-10101 35.2X45X0.3 Adjusting washer 2
23 909-20600 35.2X45X0. 1 Adjusting washer 4
22 909-20131 73X84.5X0.501/1 Adjusting washer 2
21 909-20635 73X84.5X0.3 Adjusting washer 4
20 909-20634 73X84.5X0.1 Adjusting washer 4
19 907-60264 ZG 3/8 Vent plug (copper thread) 1
18 907-60047 G3 / 8 Hexagon socket plug 3
17 900-10083 T90 Spring 6
16 906-00066 T100 Key 3
15 908-10006 72X2.5 Spring retain ring 2
14 908-20001 35X1.5 Spring retain ring 2
13 908-30003 85X3 Spring retain ring 2
12 905-30011 45X85X10 Hollow oil seal 2
11 905-30084 40X80X10 Hollow oil seal 1
10 903-10961 Output shaft 1
9 904-10300 6209 Deep groove ball bearing 1
8 904-10468 6207-2RS Deep groove ball bearing 1
7 904-20316 32207 Deep groove ball bearing i
6 904-20285 30209 Deep groove ball bearing 1
5 903-10959 Spline shaft 1
4 902-20839 Big gear 1
3 902-20837 Small gear 1
2 901-40297 Covering 1
1 901-10767 Housing 1
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SaMASZ Sp. z 0.0. tel. (+48) (85) 664 70 31
ul. Trawiasta 1 fax (+48) (85) 664 70 41
16-060 Zabtudow e-mail: samasz@samasz.pl
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